Table 6-1. Replaceable Parts

HP Part
Description Number
Jet Separator Clamp, hose 1400-1234
Assembly Ferrule, VG1 x 0.8 mm 0100-1354
Ferrule, graphite/vespel, VG2 0100-1383
Ferrule, 1/16-inch, VGI 0100-1106
Ferrule, VG 2 x I/4-inch 5080-8774
Heater-sensor assembly 05890-61140
Heat shield 05988-20117
Hose, exhaust 05985-60243
Liner, insulation 05988-20038
Locknut, M4 x 0.7 0535-0056
Nut, inlet 05988-20113
Nut, interface 05988-20066
Pump tube assembly 05988-60113
Screw, M3 x 6 pan head 0515-0055
Screw, M4 x 20 PHMS 0515-0982
Tube, capillary (05988-20032
Washer-FL MTLC No. 8 3050-0071
Clamp, KF-25 0100-0549
Pump, 115V 05988-60141
Gauge tube elbow 05990-20300
Fuse, 0.125A, 250V 2110-0027
Gauge controller, 115V 0950-1825
Gauge tube, TC 0950-1612
Option 001 Clamp, KF-25 0100-0549
Mechanical Pump 230V Pump, 230V 05988-60142

Option 001
Vacuum Gauge 230V

Gauge tube elbow

Fuse, 0.125A, 250V
Controller gauge, 230V
Gauge tube, TC

05990-20300

2110-0027
0950-1592
0950-1612

Option 002
Interface HP 5970B

Guide tube ferrule
Guide tube assembly

05970-20039
05970-60047

Option 007
Make-up Gas
Adaptor

Make-up gas adaptor
Adaptor, 1/4-inch to 1/8-inch
Flow controller

Outlet fitting plate

Screw, M4 x 12mm

Screw, M4 x 45mm

Brass ferrule, front

Brass ferrule, back

Brass nut, 1/8-inch

Brass Tee, 1/8-inch

Flow panel front plate (Series H, beige)

19232-80550
19301-80530
19233-60610
19231-00060
0515-0909
0515-0964
0100-0032
0100-0036
0100-0058
5180-4160
19233-90725

Replaceable Parts




